ASCH

Performance Test Report

Date: Mar 23,2024

Project: Test Results:
Item No: B18 R -1 -SW9561 V¥ Pass
Description: Base 1 Drawer

. I Fail
Tested by: TOM
Test Time:
¥ 1st Test [~ 2nd Test [~ 3rd Test [ 4th Test
Sample Description:
™ Import ¥ Production ™ Customer Complaint
™ Private ™ Pre-production ™ Possible Hazard

Item Photo
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Photos Notes Criteria Result
B36-1 PASS
Loading 66 Ibs | Strength test on door hinge Pass
on the door ANSI/BIFMA 5.9 section 17

Cycle the door 10 times from a
position 100 from the fully
closed to a position 100 from
the fully opened and return.
PASS
PASS
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PASS

Loading 77 | Secondary Transaction and PASS
Ibs of each Drawers box Load Test.
BIFMA X5.9-2004 Table 1
Calculate load based on the
height of the availab

PASS

ASCH Page 3 of 9




PASS

PASS

PASS

PASS
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PASS

Adhesion Test
( Color code
SW9561 )

PASS
Finishing PASS
Adhesion Test
( Stain finish)
Finishing PASS
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PASS

PASS
PASS
Hardness of PASS
Painting's i \‘Q #f/
Testing @ “ @ a
( Check F
Level 0 4&&0#1100.0
8B ab
~  CFNNENNEEEEEEN
OH B TH GHE 5K 4H O 2H WP HB B 28 38 48 5B 68 7B 83 9B
HARDEST MEDIUM SOFTEST
Cmgnhat—— = Trung binh = Memnhat
ASCH Page 6 of 9




ASCH

STANDARD TESTING

PASS

ASCH Page 7 of 9




ASCH Page 8 of 9




ASCH Page 9 of 9




